
1

A

2 3 4 5 6 7 8

1 2 3 4 5 6 7 8

B

C

D

E

F

A

B

C

D

E

F

Dept. Technical reference Created by Approved by

Document type Document status

Title DWG No.

Rev. Date of issue Sheet

2022-06-09

1/1
Exploded View
Markusson BDL

Jonas Setterbrant

Parts List
Item Qty Part Number

1 1 369 Box
2 12 Popnut M6
3 4 Popnut M6 (1)
4 1 370 Cover
5 2 371 Guide plate
6 1 Motor
7 1 374 Plate
8 1 161 Protection shield
9 1 375 Front cover

10 1 376 Plate
11 20 Bolt M6x14
12 30 Washer
13 15 M6 nut
14 2 Bolt m6X35
15 4 Washer 28mm
16 2 Washer T=3mm
17 1 792 Flapdisc
18 1 790 disc
19 3 159 Spacer
20 2 791 Disc 1,6mm
21 2 259 Holder
22 1 378 Disc holder
23 2 Nut M12
24 2 Lock washer 1/2
25 1 258 Disc holder
26 1 373 Spacer
27 3 Screw M6
28 2 388 Plate

28

26

2519

18
21

2423

9

10

27

7
8

11 4

1

5

6

22

20 171415

16

13

2

12


	Sheets and Views
	Sheet1


